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MEGAVIEW SCIENCE CO., LTD.
NO.656-2, FUYA ROAD, TAICHUNG 407007, TAIWAN, R.O.C.

The following merchandise was submitted and identified by the client as:

Product Description ' SAMPLE 1: POLYESTER FABRIC.
SAMPLE 2: NYLON FABRIC.
Color ' SAMPLE 1: BLACK.

SAMPLE 2: WHITE.

Style/ltem No. ¢ SAMPLE 1: DC0901-B.
SAMPLE 2: DC0918.

Sample submitted by :  MEGAVIEW SCIENCE CO., LTD.

Received Date ¢ 2021/12/14.
Testing Period :2021/12/14 TO 2022/01/10.

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required & Test Results -

Test Results :

For further details, please refer to the following page(s)

Mandy Liu / Team Leader
Signed for and on behalf of
SGS TAIWAN LTD
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Test Required & Test Results -

Tensile strength test
Test Method : ASTM D5035-11 Reapproved 2019
Test Condition : Temp.20+x2°C R.H.65+2%

Speed 300 mm/min

Light Condition ' ASTM G154-cyclel 6
8h UV at 60+3°C Black Panel Temperature;
4h Condensation at 50+3°C Black Panel Temperature.

Test period : 108 hours

Test Results : Sample No. 1. 2.
Before light test
L direction average value 4.96 kgflcm 18.42 kgf/cm
W direction average value 5.91 kgf/cm 15.35 kgf/cm

After light test

L direction average value 4.74 kgflcm 14.53 kgf/cm
W direction average value 2.35 kgf/cm 7.65 kgf/lcm

Color fastness to light test

Test Method ' ASTM G154-12 Cycle 6

Test Equipment © QUV Tester-UVA340

Test Condition : 8h UV at 60+3°C Black Panel Temperature;
4h Condensation at 50+3°C Black Panel Temperature.

Test period : 108 hours

Test Results :  Sample No. 1. 2.
Change in shade Grade 3-4 Grade 4-5
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Note 1 : The test report merely reflects the test results of the consigned matters of the client and is not a certification of
the legitimacy of the related products.
(The statement of conformity in this test report is only based on measured values by the laboratory and does not

take their uncertainties into consideration.)
Note 2 : The report is in vain if it is partly reproduced or used.

Note 3 : This report is only responsible to the submitted sample(s).
Note 4 : Color fastness- Grey Scale rating is based on the 5-step scale of 1 to 5, where 1 is bad and 5 is good.

-------------- END OF REPORT  -----snmemeees

C available on request or accessible at http:/Awww.sgs.com/en/Terms-and-Conditions.aspx

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at -and- -6~ Attention is drawn to
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time
of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results

shown in this test report refer only to the sample(s) tested.
No. 9, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan /40755 & P 1 & LT ¥ & 14%-93%
& AR ER A R4y A TR 8] | t(886-4) 2359-1515 f (886-4) 2359-2580 WWW.SgS.tw
Member of SGS Group

This document is issued by the Company subject to its General Conditions of Service printed overleaf,




		2022-01-11T01:46:54+0000
	Geneva
	SGS officially issued document




